
                                       INFINITY G-1650 C4                                BALI G-2150 LM20B

POS NR. SPARE PART DESCRIPTION PCS. PR0DUCT NUMBER

1 LEVER 2 2087.23

2 LEVER BODY 2 2087.30

3 SCREW M4x4 2 9903.024

4 SCREW M4x8 2 9903.014

5 HANDLE BODY 2 2087.45

6 VALVE MOUNTING KIT 1 2012.40

7a LEFT CARTRIDGE G3/4"-90° TEETH =16 1 2012.37

7b RIGHT CARTRIDGE G3/4"-90° TEETH=16 1 2012.38

8 VALVE BODY 3/4" 1 2012.39

9 SPOUT ASSEMBLY 1 2087.52

10 SCREW M5x6 1 9903.14

11 BASE 3 2062.61

12 O-RING SEAL Ø1.07"x0.09" (Ø27.3x2.4)mm 1 9916.210

13 CONNECTION PIPE 1 2087.52

14 O-RING SEAL Ø1.5"x0.12"  (Ø38.2x3)mm 1 9917.380

14 O-RING SEAL Ø0.7"x0.08" (Ø18x2)mm 1 9917.187

16 SPOUT MOUNTING KIT 1 2012.30

17 T-PIPE 1 2012.29

18 HOSE G3/4" L=11.81" (L=300)mm 2 2901.05

19 AERATOR INSERT M24x1 + SEAL 1 2029.41

20 AERATOR BODY M24x1 1 2029.35


